
12

0

0

33

34

31

32

2827

21

21

2930

40

68

19

45
44

45

26

42

47

49

48

58
57 60

59

22
20

12

15

18

17

10

9

8

7

6

42

13

14

20

12

11 

16

55

52

54

1

3

6

STOP 

START 

4
5

ON

HEAT 

TEMP 

QUES. 

BREAD

FLAT 

1
2

3

51

53

36

63

5

41

2524
23

38

56

3

35

62

61

43

13

63

64

50

46

66

67

23

65

37

39

42

69

71
70

MODEL GR138TB 
120V/240V

STAR MANUFACTURING INTERNATIONAL, INC. 
SK1576 12-01-97



13

 1 2B-Z1481 1 ARM LEFT-PLATED
 2 2Y-Z1480 1 HANDLE PAINTED
 3 2C-08-07-0112 2 SET SCREW
 4 2B-Z1482 1 ARM RIGHT-PLATED
 5 D9-138107 1 BURN GUARD TOP ASSY.
  D9-GR0198-PS 1 BURN GUARD TOP ASSY w/SPATULA HOLDER
 6 D9-138108 1 TOP HOUSING ASSY.
 7 Z1-06-07-0026 1 INSULATION
 8 D9-50-GR-0266 1 ELEMENT PLATE ASSY.
 9 2N-05-GR-0165 1  ELEMENT 700 WATT (20.58 OHMS, 5.83AMPS)
 10 2F-01-GR-0002 1 CASTING-TOP
 11 2C-08-07-0001 2 SCREW 10-32 x 5/8
 12 2C-08-07-0285 8 STUD
 13 D9-Z1529 2 3/8 CONNECTOR WITH NUT
 14 D9-05-GR-0029 1 CONDUIT
 15 D9-04-GR-0165 1 ELEMENT PLATE
 16 2C-08-07-0230 3 SCREW 8-32
 17 2F-Z1491 1 CASTING BOTTOM
 18 2N-05-GR-0166 1 ELEMENT 950 WATT (15.17 OHMS, 7.91 AMPS)
 19 D9-04-GR-0030 1 RETAINER, INSULATION
 20 2C-08-07-0207 12 HEX NUT 10-24
 21 2C-2556 7 HEX NUT 8-32
 22 Z1-06-07-0031 1 INSULATION
 23 2C-1557 6 SCREW 10-24 x 1 1/2
 24 2C-6260 4 WASHER
 25 D9-Z1479 2 SLEEVE-BURN GUARD
 26 D9-Z1476 1 BURN GUARD
 27 D9-Z1475 1 BODY
 28 2E-05-07-0250 1 TERMINAL BLOCK
 29 2C-08-07-0117 4 SCREW 10-24 x 3/4
 30 2C-1827 4 WASHER #10
 31 2C-3033 2 SCREW 8-32 x 3/4
 32 2K-Y3240 1 BUSHING 90 SR
 33 2E-Z1484 1 POWER CORD
 34 2D-Z1493 1 GREASE CUP
 35 D9-138113 1 BACK ASSY.
 36 2A-Y3405 2 BUMPER-FOOT
  2P-Y3404 2 RUBBER-PLUG
 37 2C-1513 2 SCREW 10-24 x 1/2
 38 2R-Z1487 1 COUNTER BALANCE, 1 1/2" OPENING, ORIGINAL
  9Y-CB138TB 1 COUNTER BALANCE, 3" OPENING, ACCESSORY
 39 D9-Z1473 1 BOTTOM
 40 2A-Z1485 2 FOOT
 41 D9-Z1471 2 CORD BRACKET
 42 2C-6349 11 SCREW #8 x 3/8
 43 2C-Z1489 2 SCREW SHOULDER

PARTS LIST         May 28, 2008    

              

   
 IMPORTANT: WHEN ORDERING, SPECIFY VOLTAGE OR TYPE GAS DESIRED             PAGE 1
        INCLUDE MODEL AND SERIAL NUMBER                             OF 2

    
   

 

Some items are included for illustrative purposes only and in certain instances may not be available.

   Number 
Per
Unit

    Description

MODEL

    Part
   Number

  Key
  Number

     Star Manufacturing International, Inc.
 

                GR138TB 120V TABLE TOP CLAM SHELL TOASTER



14

PARTS LIST         May 28, 2008    

                  

Some items are included for illustrative purposes only and in certain instances may not be available.

   Number 
Per
Unit

    Description

MODEL

    Part
   Number

  Key
  Number

     Star Manufacturing International, Inc.
 

              GR138TB 120V TABLE TOP CLAM SHELL TOASTER     

 45 2E-Z1517 2 CONNECTOR WITH NUT
 46 D9-Z1524 1 ROD
 47 D9-138111 1 BRACKET ASSY.
 48 2C-08-07-0272 4 STUD 8-32 x 1/2
 49 2E-Z3808 1 TOGGLE SWITCH, 30 AMP (RING TERMINALS)
 50 2E-Z1470 1 RTD SENSOR
 51 2K-Z1530 4 SPACER
 52 2J-Z1486 1 CONTROL
 53 2C-2553 8 HEX NUT 6-32
 54 2C-H8669 8 LOCKWASHER #6
 55 2C-08-07-0208 4 SCREW 6-32 x 3/4
 56 2M-Z1731 1 OVERLAY (10.55" LONG)
 57 2I-05-07-0013 1 BOOT SWITCH
 58 2M-12-07-0038 1 LABEL ON & OFF
 59 Z1-70-07-0343 1 SWITCH GUARD
 60 D9-Z1513 1 CONTROL HOUSING
 61 2E-05-07-0352 1 RELAY 30 AMP
 62 2E-05-07-0351 1 TRANSFORMER 115/10V 6VA
 63 2C-1493 4 SCREW #8-32 x 3/8
 64 2C-08-07-0017 2 WASHER #8
 65 2C-Y2430 2 WASHER #8
 66 2C-Z1490 2 SPACER
 67 2C-2559 2 ACORN NUT #10-24
 68 2C-2582 2 NUT 1/4-20
 69 2C-1823 2 WASHER 1/4
 70 2C-2565 2 ACORN NUT #10-32
 71 2C-1810 2 WASHER, FLAT #10

   
 IMPORTANT: WHEN ORDERING, SPECIFY VOLTAGE OR TYPE GAS DESIRED             PAGE 2
        INCLUDE MODEL AND SERIAL NUMBER                             OF 2




